

Number	17-003553-PR02 (NW-K15-09-en-01)
Owner	Kiilto Oy P.O. Box 250 33101 Tampere Finland
Product	Wood adhesive
Designation	System: PVAc dispersion Shipping name: Kestokol D 4700 UV
Details	Manufacturer Kiilto Oy, - Tampere; Hardener none
Special features	-/-

Result

Determination of tensile strength of lap joints at elevated temperature (WATT'91) according to EN 14257:2006



8.4 N/mm²

Basis *)

EN 14257:2006-06

*) and corresponding national versions
e.g. DIN EN)

Test report: 17-003553-PR02 PB-K15-09-en-01

Instructions for use

The results obtained can be used as evidence in accordance with the above basis.

Validity

There is no time limit.

When using this document the up-to-dateness of above basis and the conformity of the product have to be observed.

The data and results given relate solely to the tested/described specimen. This test/evaluation does not allow any statement to be made on further characteristics of the present structure regarding performance and quality.

Notes on publication

The ift-Guidance Sheet "Conditions and Guidance for the Use of ift Test Documents" applies.

ift Rosenheim

31.01.2018



Dr. Ing. Odette Moarcas
Operating Product Officer
Building Material & Semifinished Products



Stefan Hehn, Dipl.-Ing. (FH)
Operating Testing Officer
Material Testing

Identity-Check



www.ift-rosenheim.de/ift-geprueft
ID: E22-7897E